
SPARE PARTS LIST
PAGE 1

MODEL NO. 3710

ITEM PART NO. DESCRIPTION QTY NOTE
001 419137-6 TOP COVER   1
002 645200-1 Zajszuro kondenzátor 645200-1*   1
003 651425-7 SWITCH   STL115ADT 3709/3710   1
004 861701-3 NAME PLATE  3710   1
005 665394-6 POWER SUPPLY CORD  1.0-2-2.5   1
006 682569-2 Kábelvédo MT953   1
008 266326-2 Csavar 4X18   2
009 687124-5 STRAIN RELIEF   1
010 654532-5 Csatlakozósáv 1P 654532-5*   1
011 643550-8 Szénkefetartó-sapka 5-8 CB-50/   2
012 191940-4 Szénkefe CB-411*   1
013 154669-3 MOTOR REAR HOUSING   1
014 590019-2 FIELD ASS'Y 3709-3710 240V   1
015 266340-8 + TAPPING SCREW 4x65 3709-3710   2
016 421494-0 Gumi gyuru 19 9521/22NB   1
017 210034-7 Csapágy 607 LLb   1
018 681668-7 RESIN WASHER   1
019 515634-1 Forgórész /3710   1

INC. 17,18,20,21
020 241667-7 FAN  52  3709-3710   1
021 211223-7 Golyóscsapágy 6002LLUX 3703*   1
022 267785-3 WAVE WASHER   23  3709-3710   1
023 266351-3 Önmetszo csavar M4x35   4
024 154668-5 MOTOR HOUSING 3709-3710   1
025 763662-2 COLLET CONE 6mm 3709-3710   1
026 763661-4 Szorító anya/ 3710   1
027 265771-8 Rögzíto csavar M5x33   1
028 226217-9 Homlokfogaskerék 16 3703   1
029 911114-9 Trapézfeju csavar M4x10 911114   2
030 154670-8 Talp kpl. /3710   1
031 252653-3 Szárnyas anya   2
032 941101-4 Lapos Alátét 5 941101-4   2
033 251814-2 Csavar M6x18 1805   1
034 941151-9 Lapos Alátét 6 941151-9*   1
035 941101-4 Lapos Alátét 5 941101-4   1
036 252652-5 Rögzíto anya M5   1
037 941101-4 Lapos Alátét 5 941101-4   2
038 265761-1 Szárnyas csavar M5*16   2
039 414304-8 Vezeto saru 3702B   1
040 267240-5 Lapos alátét   2
041 923241-0 Négylapú fejescsavar M6x20 370   2
A01 122703-7 TRIMMER GUIDE ASS'Y 3709-3710   1
A02 122704-5 STRAIGHT GUIDE ASS'Y 3709   1
A03 343577-5 TEMPLET GUIDE  10   1
A04 781036-5 WRENCH          10 3709-3710   1
A05 781037-3 WRENCH  17         3709-3710   1
A06 733239-7 STRAIGHT BIT     6E 3709-3710   1



SERVICE DRAWING
PAGE 1

MODEL NO. 3710


